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ARM BED & ITS ACCESSORIES

Fig. - M S e AR ®#a-F
No. Parts No. L 2 % Description Amt. Req. Ref. No.
1 M9 1107 002 F * P Screw 11/64(40}x 55 1 W500092HO01
2 MF 02A0584 EHF H N = --Thread take-up cover - 1 A131C223HO01
3 MG 30A1 830 E *ﬁ Face plate ............................................................. 1 W344935H01
4 M8 1070 003 L F X Screw 5/32{40) x 30w 1 S901N854P30
5 M9 1106 003 OFE X 2 %(40)x20 - --Screw 11/64(40) x 20 - 1 W500369H01
6 MV 30A0 10t §t B St Re3 e -~ Needle plate «+« oo 1 W349841HO1
7 Mg 1106 011 Aom o+ > "%(40) %8 -Screw 11/64(40) x 8 - 2 W502948H01
8 MG 30A0 470 RN R e -Slide plate «-«eereeeves 1 B419208H02
9 MF 10A0 471 R AN R S A Spring for slide plate - : 1 B419207H01
10 MS 0604 002 + * 2 3(86) X 2.2 e Screw 3/32(56) x 2.2+ ceerreenee e 2 B509070H01
11 MG 3OA1 601 ﬁ {;T *& ........................................ Cloth gu'de plate .................................................. 1 W483494H01
12 M9 1107 002 ¥ ES 2 %(40) xX5.5- ~-Screw 11/64(40)x 5.5 2 W500092HO01
901 MF 10E0 470 X N W (M) e -+-Slide plate complete - 1 W461757G02
500 MS 05A0 826 ):id 1+ K (PPB) -Plate (PPB) - 1 A140D826HO1
501 MV 30A0 482 b 4 1) - T e Gy 1 A1400D422HO1
502 M9 2051 003 2k T T %(24)X26 - --Screw 5/16(24) x 26 . 1 W502313H01
503 Mg 0301 037 SW-PWﬁ’P'}”\'*’) M3x6 ......................... Screw M3 X 6 ....................................................... 4 5902N032P06
504 M9 1110 002 F * 2 a80) X B rrererrereneeneees Screw 11/64(4Q) X 8 ++ereeererrrrreiarernie, 2 W500294H01
507 MS 05B3 601 F RIN oo 1 - O 1 A130C358H02
508 M9 1101 004 7 --Screw 11/64(40) x 8 - 4 W466810H01
509 M9 0550 050 # <-Washer §eoeoveeemieenens : 8 S913N060P0O5
510 MV 30A3 601 L B H 17} *ﬁ LB plate ................................................................ 1 A14OD41 9Ho‘|
511 M9 4007 021 RARMGSRAL P BOlt M4 X Bereererrrerrenmnerrmmerieenrni e 4 S903N219P34
512 M9 0101 053 XX ¥ A R -Spring washer - a4 S913N210P04
513 MV 30A0 454 > 4 sShaft e 1 A141D566H01
514 M9 0511 065 E o 1k A B e E-type stop ring 2 S922N210P60
16 MF 36A1 180 £ ® P () e Thread guide « -+« eerenereein 1 W471432H01
17 M9 1116 002 T ES > %(40) %8 --Screw 11/64(40)x 8 -+ - 1 W501400H01
18 M9 1108 001 A>Tk X F 2 M (40)X5.5 --Screw 11/64(40)x 5.5 - 1 B503846H01
19 MF 00A0181 * E 3 " (FTUFrrav): -~ Thread guide -+« 1 A141D609HO1
20 MF 0O0OA0553 15 F [ 3 - Thread tension stud '~ 1 A141D617HO1
21 MF 10A1 555 ] F m Thread tension diSCs woorwrereereee . 2 W501636H01
22 MF 36A0 245 s I SV G- 3 Thread tension spring e 1 W462881HO1
23 M9 1101 046 P2 A SO = Thumb nut- e 1 W501637H01
902 MF OOEO 550 n ] B @E(FYFar) Pre-tension complete - 1 W487036G03
24 MG 43A0 181 * x A (F) ---Thread guide - 1 W487126H01
25 M9 0909 003 o F F o %(40) X6 —-Screw 9/64(40) x 6 2 W501901HO01
26 M9 1608 046 W oo v b (ERUBEGSE) o Thumb AUt - 1 W476469H01
27 MT 60A0 802 B Y i X (ERDIEBE) - Thumb nut revolution stopper .o ceereneeen 1 W476470H01
28 MS 05A0245 /M gt /< A (LRMEEE)(EH) - Thread tension SPring <+« e 1 A142D900HO1
20 MMI11A0556 88 F I # T (LAWEHE) “Thread tension releasing disc - S WA477611HO1
30 M9 0204 060 [ v (EARBEES) - -‘Thread tension releasing pin-- 1 B509216H01
31 MF 10A0 555 ] ¥ M (ERMHRK) - ‘Thread tension discs - 2 W444059H01
32 MS 05A0553 W ES % (LemmErgs) ‘Thread tension stud - 1 A142D899HO1
33 MF 12B0 187 % B Y /< 2 (LxWEs)(5m)- ‘Thread take-up spring - - 1 W486372H02
34 MF 10A0 709 7y Y a (ERIREERE) e Thread tension regulator bushing:««r--seeoeeeee 1 W453140H01
35 Mg 0901 002 EF * < %‘(40) ho¢ SETTITTTE VTR R PP Screw 9/64(40) DS AR D R LRTITEYIRS 1 W500741 H01
36 M9 1508001 B kxR %(28) X6 ‘Screw 15/64(28) x 6 -wrroreremeesanes - 1 A142D245H0
903 MF 12E0 210 L & W OB B (8(EW)- -Thread tension regulator complete 1 W346065G07
37 MQ 50A0 181 * E 3 A (F—4LTF) ‘Thread guide -+~ 1 W464979H01
38 M9 0906 002 E * 2 %(40)x4.5 -Screw 9/64(40) x 4.5 1 W500791HO1
39 MG 43A1 181 * x A (ER) e ‘Thread guide «+«++« - 1 W487127H01
40 MF 70A1 180 *\. § W ........................................ Thread guide ........................................................ 1 W481 679H01
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SEWING MECHANISM

Fig. g & - F L fEREAY ®# a2 - F
No. Parts No. ® & & Description Amt.Req. Ref. No.
46 M9 1519 001 BF ak A kD %(28) X235 e Screw 15/64(28) x 23.5 1 B8509114HO1
47 M9 1802 006 kil A R D %(28)X14 ~-Screw 9/32(28) x 14 1 B503851HO1
48 MF 60A1 383 2 B2 RIS : 1 W450075H03
904 MS O5E0 580 X ® & 2 () 1 W331012G06
49 M9 1606 001 AF D ak A 2D 1(80) XT e 3 8504016H01
50 MG 44E0 662 §t & H A4 F  (RB) e 1 W488439G01
51 MF 10A0 325 B B e - 1 W443934H01
52 M9 1110 002 F * 2 U5 (40) X8 oo - x 8 2 W500294H01
53 M9 0815 002 x Ed 2 14(44)X4.5 - --Screw 1/8{44) x 4.5 1 W484210H01
54 MP 20BO 128 §t DPX17523- ~Needle DP x 17 #23------- 1 S970005H02
55 MG 42A0 181 * E 3 A (EHE) e --Thread guide for needie bar - 1 W487123H01
56 M3 1102 001 AP Lak AR V(40)X2.T e Screw 11/64{40) x 2.7 --ocecrrrrrerersmereiienie 1 W500489HO1
57 MQ 50A0 664 §t B X F O (F) Needle bar bushing (lower) -+--wesoeeeeremsn. 1 W458121H01
58 MG 44B0 660 gt - SRR Needle bar - coreereeerernnes 1 w488438H01
59 MF 60A0 663 §t # X & N (L) --Needle bar bushing {upper)- 1 W461760H01
60 Mg 1503 001 BF kXA %(28)X4.5 ~Screw 15/64(28) x 4.5 «+ooevveeeees 1 B508971HO1
61 MF 10A2 740 A S | --Felt for needle bar bushing (upper) - 1 W500003HO01
62 MF 60A0 742 T’ Cap for needle bar bushing (upper)-------roereereres 1 W6502181HO1
66 M3 1506 001 Bk X2 %(28) X6 - Screw 15/64(28) x 10 - 3 B509087HO1
67 MF 60A0 232 LB X T (E)en Arm shaft bushing (left) - 1 W464011H01
68 MF 60A2 740 7 ox b e Felt for arm shaft bushing 2 W501524H01
69 M9 1602 001 F Sk A 3 B(40) X4 o Screw 11/64(40)X 4 eererrerrrmrmrsensenmnnicsnes 2 WS500036H01
70 MF 80A0 352 i 4 o Collar for arm shaft 1 wW482357H01
71 MG 4181 230 L o ~Arm shaft -oooeeeeereeee 1 A130C013HO1
72 M9 1606 001 BEF S ak A XD 14(40) X T Screw 1/4(40) x 7+ 8 P911000X01
73 MF 40A0 331 " ¢ = (L#a). Bevel gear for arm shaft- 1 P611003X02
77 MF 60A0233 L # X % L () Arm shaft bushing (right) - 1 WA451575H01
78 MF 85A0682 NXE ~Balance wheel: oo 1 A131C217HO1
79 M9 1502 002 b * D B (28) X 12 ereeerireiiinin Screw 15/64(28) X 12 -+ 2 W500509H01
85 MF 40A0332 # o (T Bevel gear for hook shaft -« v 1 P611002X02
86 MF 40A0334 % w ¥ (8MT) --Bevel gear for vertical shaft {lower) - 1 P611001X02
87 MF 67B0 522 @ x 2N (F) -Vertical shaft bushing (lower) -~ 1 W462734H01
88 MF 60A0 740 7 x N b o --Felt for vertical shaft bushing-- 2 W500042H01
89 MG 41B0 520 2 | IS Vertical shaft-«----orrerverrereerene 1 W481658H01
90 MG 3780 521 B w20 (L) ~Vertical shaft bushing (upper) - 1 W462791H01
91 MF 40A0333 # | B O(BHLE) Bevel gear for vertical shaft (upper) -+«-oeeeeeees 1 P611000X02
92 MQ 50A0740 7 o1 Jb b Felt for arm shaft bushing------ooooooooens 1 W501137H01
g3 MF 20A0 229 B H 7 1k A e HOOK POSItIONEE ++eereeeeersessessrsmrnis 1 W468837HO1
94 M9 1118 002 I x 2 "u(40) X 10 --Screw 11/64(40) x 10+ 1 B50906 1HO1
95 MG 4430 450 'F ‘m ........................................ HOOk Shaﬂ ............................................................ 1 A‘| 42D52060‘|
96 MF 10A0352 Pal > N Collar for ook Shaft: e 1 B422844H02
97 MF 60A0 740 7 xx M b+ - CFEl e 1 W500042HO01
98 MG 37BO 452 T # X 7 o (H) --Hook shaft bushing (right} - 1 W462738H01
99 M3 1117 002 AOF P T(40) X113 ~Screw 11/64(40)x 13 - 1 B503844H01
100 M3 1106 001 Ak A RT M (40) X4 o ~Screw 11/64(40)x 4 - 4 B509266H01
101 M9 0801006 # % F #* = M3x0.35x8.5 ~Screw M3 x0.35 x 9.5- 1 W487008H01
102 MG 30A0 700 VAN F e Sprlng ------------------------------------------------------------------- 1 W487mgHO‘|
103 MG 52A0451 T o X 7 (E)ER) s Hook shaft bushing (left) «eremeemseseienn. 1 A131C341G02
104 M9 1103 002 E * 2 " (40) X5 - --Screw 11/64(40)x 5 - 2 B509062H01
105 MG 44B0 120 bzl A S Hook complete--------- 1 P975040X02
106 MF 25B0O 123 B e P RTIRI PRI Bobbin «-eeeeereeineneen 1 P976021X01
107 MG 44E0 125 F E vy — X ($#8) --Bobbin case complete ------ooreeeeeees 1 A190D175P01
108 MF O0A1350 %k 4] Y 9 Ly oo Thread trimmer can complete:---------ooeeveene 1 A131C179HO1
109 M9 1602020 RABRAFIE A S 5(40) X0 oo Screw 1 (40)X 10 - o 2 W462663HO
110 MF 00ADA453 T8 A # JL(FR) oo Bushing for hook shaft{middle)----oom. 1 A141D680HO1
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PRESSER FOOT VIBRATING MOTION MECHANISM

Fig. L= o o EHEN ®#a-—-F
No. Parts No. B & & Description Amt.Req.  Ref. No.
166 M9 1801 035 8@ & A+ = 9,(28) X35 e Feed regulating screw 9/32(28) x 35 ---rooeoevees 1 W502411HO1
167 M9 1802 045 + 7 b9 (28) e NUE ©/B2(28)+verereersssssrmsnsssssissssniiitsisisisisiieas 1 B508961HO1
168 MG 30B1 261 OO OER B e Presser regulating bracket ---«----xsreeemserneneens 1 W480473H01
169 M9 1108 001 BEF b A2 T (40) X5.5 ~-Screw 11/64(40)x 5.6 -+ 2 B8503846H01
170 MG 30A0833 % Y # % 4 1 (LEHBET) -Feed lifting rock shaft bushing-- 2 W483459H01
171 MS 02A0460 £ & £ T # oo -Feed lifting rock shaft---- 1 A141D123H01
172 M9 1603 003 hOFE F 2 L()x16- Screw 1/4(24) x 16 -orereerreeeneee 1 W501009H01
173 MG 30A0463 LT LEEUYBE (&) --Feed lifting rock shaft crank (right) 1 W483457H02
174 MG 2080 384 2T 20y b () o Feed connecting crank rod -« 1 W480485H01
175 Mg 1551 01 5 ﬁ ’* ;r‘ " l. Msx Zd ........................... Screw MG x 24 .................................................... 1 W480471 H02
176 MF 60A0 700 s E --Spring for felt stopper «+---coreeeeeee 1 W500836H01
177 MG 30B0O 740 7 ooox S b e -Felt for feed connecting crank rod 1 W464014H01
178 M9 1606 001 B\|F b Ax 15(40)%T ~-Screw 1/4(40) x 7- 2 B504016HO1
179 M9 0325065 C ¥ it » % (Ri#W) *C-type stop ring -~ 1 $822N010P25
180 MG 30A0 760 [~ w W Feed lifting eccentric- 1 W483455H01
181 MS 0607 050 I OH F HE G G WASHEE B+ revteerererinemneiiiiiniriii s 1 S913N040PO6
182 M8 1572 045 U F b MBXQ. TG U-nut 6 x 0.75 1 S910N652P06
183 MG 10BO 763 NI D T D e Bell crank 1 W461042H01
184 M9 1210002 * = %(28) X 10+ Screw 3/16(28) x 10 2 W501247H01
185 MG 41B1 672 4 x /& = (Ua#/iR) SPring -reeesresremieminiis 1 W502462H01
186 MG 30B0 732 E oy E A& ($B)eee Spring guide bar complete - 1 W464020G01
187 MG 30B0 226 # T #f ¥ I (2&) cAdapter- e 1 W461057H01
188 M8 0301 064 X 7 1J o 5 E o oo Spring pin 2 S921N333P08
189 M9 1110 002 b * 2 Weu(B0) X B ereeereerreeseeeenee Screw 11 /BA{B0) X B reererirrsenne 4 W500294H01
190 MS 05A0 765 ~ns35> 3 -Bell crank guide bracket - 1 A140D824H01
191 MG 10BO 411 a ‘Roller - esmereseeneseinnns 1 W501534H01
192 M9 0507 063 a -Bell crank guide pin 1 W502457H01
193 M9 1681 015 & 4 F x o ~Screw 1/4(40) x 12 - 1 W480472HO1
194 MG 10B0O 910 ] p -Feed lifting rock shaft link -« 1 W457552H01
195 MS 02A0462 L#HMLTAYMK Upper feed lifting rock shaft crank --«--eeeeeeeeees 1 A141D122H01
196 M9 1506 022 T I3 E L e, TAPEF P w+eseervseseusssrssssssnsssiis st 1 W488368H01
907 MS O2E0460 Lt # L F # ---Feed lifting rock shaft complete 1 A141D121GO1
515 Ms 02A2 352 7] .5 — CO"ar .................................................................... 1 A14OD423H01
oo om
PRESSER FOOT MECHANISM
131 M9 2001 016 BT RLTE &S %(24) %30 ~-Screw 5/16(24) x 30+ 1 B503843H01
132 MG 30A0 725 BEE A L s (B) --Lifting lever (upper) -+ 1 W344931H01
133 M9 1505 016 Bt AFE 2 %(28)X10 ~-Screw 15/64(28) x 10+ 1 B509176H0O1
140 M9 0414 060 R II A E o FEXIG Thread releasing pin oo 1 W502957H07
141 M9 1223 015 B T ok D 3(28) X6.2 e Screw 3/16(28) x 6.2 wrrrrrersemrmrreee 1 W487004H01
142 MG 30B1 222 2 2 N A (kRaANAHA) ~Thread releasing cam-- 1 wW483465H02
143 MG ‘30A0 154 E S 2] B e Guide plate-«--wrereee 1 W483466H01
144 M9 1109 002 ¥ ES 2 % (40) x 7 Screw 11/64(40) x 7 2 W500511HO1
148 M9 0922 002 E * 2 %(40) x8- Screw 9/64(40) x 8 1 W464016H01
150 MG 30BO 267 BT MEA T e ---Presser bar bushing -+ 1 W462887H01
151 Mg 1102 001 BF Dk A 22 W(40) X2, Trerememininnnens Screw 11/64(40) x 2.7 orerrvrrrmsreninisienniin, 2 WS500489H01
152 MF 1OAO 267 ﬁ I *& ........................................ Presser bar ........................................................... 1 W502079H01
155 M9 1508 001 P --Screw 15/64(28) x 8 - 1 B509088HO1
156 MG 10BO 265 w5 ¥ Presser bar holder ----:-eeeeeeee 1 W453535H02
167 MS 02A0 259 # x X Presser bar spring <o 1 A140D375H01
168 M9 3201 045 % % F v b -Special Nut 1/2{28)x rrrerermrrereninmnteieneene 1 W471438H01
159 M9 5211035 H®H Wi * > --Presser regulating thumb screw 1/2(28) x 43 -+ 1 A142D295H01
511 MF 20A0 703  EASEHPRI/ <F) -Presser bar guide 1 W475491HO1
512 MV 30A0 571 .3 F Adapter::eemeeens 1 A141D579HO01
513 MV 30A0 256 ¥ Va T ---Presser foot (¢3) 1 A130C201HO1
514 M9 0551 050 MR O B & WESHEE -+ e eeermmimin et 1 S913N0O10P0O6
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KNIFE ACTUATING MECHANISM

Fig. B a3 —-F o . ERE ®#a-—-F
No. Parts No. = - ® Description Amt. Req. Ref. No.
281 M9 1151 010 X Socket screw 11/64(40)X 7 ooormreeciennnnnn 2 A141D871HO1
282 MG 52A0834 A Movable knife(left)--- - 1 A131C371HO1
283 MF 02A0 836 A ---Knife base(left) e A131C045H01
284 M9 4006 052 & & ---Special washer e A141D870HO1
285 M9 0803 010 m s S V4 (BA) XBrerveeereeeeees SCreW 1/B(AAYX B veerrerrerririitai 3 W473539H01
286 MF OO0AO 392 Y & B reeeemerenin et Knife driving Crank-«-- - e 1 A141D679HO1
287 M9 1117002 R F A 2 %(40) x13 -Serew 11/64{A0)X 13 wererimnireiis 1 B503844HO01
288 Mg 0913 001 AF kA %(A0)XT- .- Set screw 9/64{(40)x7--- 1 A141D937HO1
289 MF OOAO0 603 i1 13 B ---Bracket for fixed blade- - ---cooreiiiinn 1 A141D874H01
290 M9 1110 002 F * 2 %.(40) X8 - Screw 11/64{40)X 8- oo 1 W500294HO01
291 M9 0921 002 F * 2 %(40) X8-- - Serew T1/64{40) X8 - oorvvrmii 1 B508848H01
292 MS 1110 045 + o AT RTINS TORR Nat 11/64{A0) - rmvvrrereeremcariie s 1 A141D936H01
293 MG 52A0 838 B = * A Fixed blade: oo 1 A131C370H0O1
294 MG 52A0 180 * x 2] ---Thread guide------------ -1 A142D582H01
295 M3 1110 002 F * e - Screw 11/64(40)x 8 2 W500294H01
296 MF O0A0 527 & -3 1 A131C0O05H01
297 M9 1111015 B E 2 W475412H01
298 MF 00A4 910 U} P4 T 1 A141D872HO1
299 M9 1107 045 + v b % (40) . 2 W475413H01
300 MG 52A0 454 A R 1% W)W Knife driving shaft 1 A141D668HO3
301 MF OOQAOQ 351 P 0LaB BEBE (1) Cam follower crank(1):----oooeevivi 1 A141D637HO1
302 M9 1201 045 + v b SNUL B/ TB{28)-wverrreererr 1 W501827H01
303 MF O00AO0 411 a = T TROIlEE e 1 A141D638HO1
304 MF O0AO0 412 3 [al | 1 cROMEr Stud: -« oeeeeienr 1 A141D639HO1
305 MF 00A1 351 h LB B B2 ---Cam follower crank{2)----co-oovero 1 A141D649HO1
306 MF 00A0 412 a g W e cRoOHer Stud o vrere 1 A141D639H0?
307 M9 1516 002 o 2 W502945H02
308 MF O0AO 411 o] 1 A141D638HO1
309 M9 1201 045 + 1 W501827H01
310 MG 52A0477 Z 1 A142D522GO01
31 M9 1601 020 - 1 W462662H01
312 MF OOA1 477 =z SLOPPEr PIALE: -+ roveereerrerre ottt 1 A141D699HO1
313 M9 1502 045 + o NUt 15/84(28) - ocvvmerrrie 1 W501883H01
314 M9 1503 022 * <-Bolt 15/64(28)X 23 crvrvirrrr 1 W501545H04
315 M9 1515 002 F Screw 15/64(28)X 10+ v 2 B508963H02
316 MF O0A2572 v Coil SPriNgG - -ovverrrrr 1 A141D698HO1
317 MF OOAO 750 7 ---Bushing------- 1 A141D673HO1
318 M9 1202 045 + Nut 3/16(28) - 1 W500001HO1
319 MS 0O5A0 391 £ Driving plate:-- o oreerrveesee 1 A131C509G01
320 M9 1515 002 F ~-Serew 15/64{28)X 10 mrvvmeermms 2 B508963H02
321 M9 0516 063 E S PIN B X 20 1 W476446H01
322 MS 05A4 571 .3 CONNMECEON- - rrre e rres et 1 A142D898HO1
323 MF OOAOQ 391 L7 Flexible driving lever-------oooon 1 A141D662HO1
324 M9 1212 015 B’ --Hinged screw 3/16(28) 1 W501778H01
325 M9 0519 065 E ---Retaining ring(E type)4----- -2 S922N210P40
326 M9 5012 022 - 2 BOM MB X 16 e 2 S903N219P16
327 M9 5001 053 s% SWaASher Bevveeere 4 S913N210P05
328 M9 0550 050 3 Washer §:revrei 8 S913N040P0O5
329 M9 1373 045 + NUL MG 2 S910NO10PO5
330 M9 1003 045 + NUL Moo 2 S910NO10P0O4
331 M9 0401 053 A S WESHEE Geevrreerii 2 S910N210P0O4
332 M9 0451 050 o o WESHEE Jevvini 2 S913NO10P0O4
333 M9 4004 021 KEBRATEIF MEX2G e BOM MAX 25 - oemimimiee i 2 S903N219P42
334 M9 1110002 F * 2 W (BD) X B Screw T1/64{40)X 8+ vervvii 1 W500284H01
3356 MS 05A0 746 FLFEITATAX s ---Flexible wire R A141D608HO6
336 MS O5EQ 746 TLFRTNTL4(5A) Flexible wire assy-- 1 A141D661G06
337 MS 1373 045 + o BB oo T VIt 2 S910NO10PO5
338 MS 05A0 509 VUL /A FBEE Fixed base for solenoid 1 A131C510GO1
339 MN 50EOQ 519 Vb /A FRIL o --Solenoid complete:--------- 1 A130C286G01
340 M9 1112 002 F * P2 --Screw 11/64(40)x 12 1 W501889H01
341 MF 36A0 750 7 v ¥ a ---Flexible wire connecting bracket:.----cooooeeeenn 1 W502917H01
342 M9 0802 002 F * T 15(44) %7 - Serew T1/8(A4)X T e 2 W501083H01
343 M9 1127 015 % A F & 2 N%(40)- --Hinged Screw 11/64(40)- - coocoorriiririnnnnns 1 W487061HO1
344 MF 90A0 361 # 4 B e Bracket for flexible wirg:.«--v-cooovee 1 W487072H01
345 MS 07A0 228 BE ceeeeeeeemeeneesiennennn O PANMK e 1 A140D175H02
346 M9 1373 045 + Yy bPoOMB NI MIB 2 S910NO10PO5
347 M8 1118002 = * S UG (AD) X0 Screw 11/B440)X 10+ e 2 B509061HO1
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WO 2B
DETECTOR MECHANISM

Fig. B&a-—-F o o HEARK w3 - F
Ng. Parts No. # - % Description Amt. Req Ref. No.
911 MS O5EO 406 ® H # (s 1 A131C456G08
671 MS O03A8 780 & Jb % = e 1 A130C196H02
672 M9 1510 002 # * 2 %(28) X 12 2 W500676H01
673 MF 40A2 780 A— FHRAY — e 1 W472745H01
674 MS 03A0802 @ ¥ i £ () 1 A140D412G01
675 M9 1102 004 754 7 22 %(40)X10 3 W467880H01
$a h B

OIL LUBRICATION MECHANISM
401 MF 10E2 148 Oil braid §2.5 x 35 --eroerererierrnemr 1 w488988H01
402 MF 60A5 740 7 x M Felt fOr Oiler - wrrermrrrereri 1 W500906H01
403 MG 41B0 742 & e Cap for Oiler e 1 W471448H01
404 M9 0510 037 P + ~X % ¥ M5X12 --Screw M5 x 12 2 S900N015P12
405 Mg 0570 080 3 In Rubber plug .......................................................... 2 W502078HO1
914 MF 60E1 711 w ¥ B L Arm shaft bevel gear box complete:--:---eeeee: 1 W482329G02
406 M9 1109 002 E * 2 % (40) X7 - Screw 11/64(40) x 7 ororreereeenenes 3 W500511HO01
407 MF 60A0 134 p::] x5 (BH)Chyo) ---Qil reservoir cover (right) 1 W445619H01
408 M9 1104 045 + ,7 b e (40) e o NUL T1/64(40)++oeeseessrrrnnn s 1 W500079H01
411 MN 10A4 742 * (FA4nhv?) Cap for oiler oo 3 W462905H01
413 MF 6580 690 & 9 T e - Qil pipe holder-—-- 1 W501200H02
414 M9 0920 002 ¥ * 2 %(40) X6.5 Screw 9/64(40) x 6.5 +-rrrerrerrre 1 W501523H01
916 MG 41E0 712 @ M F T (M) Hook shaft bevel gear box complete «---oeeeeeee 1 W481406G01
415 MG 43A0 689 g onFx (RATELY Pipe holder -+ omermarenernnnneee 1 W487120H02
416 M9 1101 004 732 4 &2 %(40) X8 e Screw 11/64(40) x 8 - 5 W466810H01
417 MG 42A2691 A R & v b e ~+-:Gasket for Oil reservair -« 1 A142D547HO1
418 MG 42A0139 & * - Qil rESErvVOIr COVEF- - e 1 A142D581HO1
420 MS -07A0 740 2N S VR S I = 1 W462954H04
421 MG 43A0731 E o m LS T BXB—15rermoriiranns Ol Pipe BXB— 15 vroriieiaiaiiiiii 1 W462995H04
422 MG 4230 400 % * ........................................ WOOI vafn ............................................................. 1 W46401OH02
423 M9 1111 003 f --Screw 11/64(40) x 10 1 W500164H01
424 MG 42A1 689 < +-Pipe holder «+-++r-eeeeeee 1 W470900H01
425 M9 1103 045 o NUL 11 /6480 -ommrmrrrrseressseniescnsnnene s 1 W501528H01
426 MG 42A3 731 - 1 W484810H04
419 M9 0406 050 4 W470913H01
427 MS 05A0 250 1 A141D017G01
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ol B &

ACCESSORIES
Fig. g —-F - EREM WM a3 - F
No. Parts No. = & & Description Amt. Req. Ref. No.
434 MM 10A1 479 X . 1 B422776H01
435 MV 30A1 101 §t 1 W349841H02
438 MF 12BO 187 * By N 1 W486372H02
439 MF OOEO 418 = VAR 1 2 A142D296G01
440 M9 0601 050 I N OF B 2 S913N040P06
441 M9 0405 041 b T NI 3 2 S908N159P01
442 MF 60A0 137 & # 1 P831001X02
443 MB 02A1 608 [ (A -Screw driver (Small)-- - 1 P842002X01
444 MB 02A0 608 F3 A /8 = () e, Screw driver (Middle) -« wererenemeeii. 1 P842003X01
446 MF 2580123 * £ > 4 P976021X01
447 MP 20BO 128 A 11 a S$970005H02
448 MF 90A0 976 6 /XS 1 WA462660H01
450 MF 90A2 976 - I A 1 W488545H01
520 M9 5001 002 =+ * P 4 E702D650H01
521 MF 40A0 426 OB X X e -Head supporter--- 1 P999023X01
525 MV 30A1 256 18 ESENE 17¥"¥J RETRTIRTRIRTEIRIS Presser oot - -wwwwwrrrr i 1 A130C201HO2
456 MS 05E0 193 ﬁ: 1 Jﬁl (*ﬂ) ................................. Conon Stand comple'e ......................................... ‘| A1 QODOBOPO“
457 MF O2EO 190 F ok B e Bobbin winder complete ««-+-eeeanin, 1 P992005X02
458 M9 0405 041 ’L * * C/ 45)(20 ............................ screw 45 x 20 .............................................. 2 5908N1 sgpo"
459 M9 0601 050 & - JRIBIIEI ~Washer M6 -+ 2 S913N040P06
460 M9 1508 004 T34 F 2 %(28)x8 - --Screw 15/64(28) x 8 3 W467868H04
461 M9 1106 004 75w 4% "%(40)x8 - -Screw 11/64(40) x 8 4 W466810H02
916 MG 44EQ 776 ~ N b AN — (M)BE-6 - --Belt cover assy BE-6 (1) A131C264G04
462 MF 60A0 734 B S — L Bl --Polyethylene cover --- 1 W220627H02
463 MF 00A0608 F S 4 78 — (K)o Screw driver {Large) 1 A190D303P01
523 MV 30A0437 H & X BA W (FOIL) e Instruction Manual-- (1) A180E101PO1
523 MV 30A1 437 B ORI OB W (FER) s Instruction Manual- -, {1 A180E102P0O1
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XY 5F—7 84 (1) (W)
TABLE MECHANISM (I) (W)

Fig. & -—-F o e ERAMAK K4 32—
No. Parts No. = i ' Description Amt. Req. Ref. No.
W1 MS O5A0 598 X 1 A110A066H01
W 2 MS 05A0 758 7 2 A120B112H01
W 3 M9 2510 045 + 16 S91ONO10P10
W4 M9 1004 050 ¥ 32 S913N0O60P10
W 5 M9 0107 053 /N 3 - 24 S913N210P10
W 6 MS 5003 095 AF G E LT T — G correerenrei TIEPPING MOTOT - vvvirriiiiirier i 2 103-8932-1
W ‘7 Mg 6007 021 s g 7\’{1’ + |. MSXZS ........................... BOII M6 X 25 ......................................................... 8 8903N21 1p25
w8 M9 0104 053 [ATEE NS> B S SR --Spring washer 6 66 S913N210P06
w 9 M9 0551 050 Y b * 6 - Washer 6o 66 S913N040P0O6
W10 MS 05A0 482 XY = P e - Sleeve: e 2 A140D801HO1
w11 M9 1602 006 # % F * = ',(40) ~-Screw 1/4(40) - 2 E702D659H0O1
w12 M9 1602 002 F ES > '.(40) X9 ~-Screw 1/4(40) x 9- 2 W502703H01
W13 M9 6006 021 RBRARI b MEX 12 o BOIt M X T2:ereeeereesmmsninisiiiiinr e 16 S903N211P12
W14 MS 05A0 530 g 1% ¥ 2 A140D800OHO1
W15 M9 0520 065 WHECHLD® 4 $922N010P20
W16 MS 05A0 767 7 - Y 4 A140D802HO1
W17 M9 6001 020 KBTI X 2 8 S901N310P0O6
w18 MS 05A0 456 RIVEMRRB 8 6204ZZNR
W19  MS 05A0 523 LI INNP 1 T5-60-100
W20 MS 05A1 523 " 1 T5-60-110
w21 MS 05A1 758 0 R A A AU ) 1 A130C344H01
W22 MS 05A2 758 " 1 A130C344H02
W23 MS 05A0 602 7 - R & 2 A120B167GO1
W24  MS 05A0 352 FroazrT—y 2 A140D025HO1
W25 MS O5A1456 & 3 v E# % 4 620022
W26 M9 1005 050 & E 4 wW501041H04
W27 MS 05A2 454 #h 2 A140D026HO1
w28 MS 05A0 352 h > - 4 A140D027HO1
w29 M9 5001 020 RBRfFLA X 8 S901N310P10
W30 M9 5002 021 AABARGTENL P 4 S903N210P10
w31 M9 0550 050 f& g 8 S913N0O60P0OS
w32 M9 0501 053 Nk E R 16 S913N210P0O5
W33 M9 6004 021 RBRAFHRNL 6 S903N211P55
W34 M9 6005 021 i 8 S903N211P22
W35 MS 05A3 758 Bracket (X) -reoeereereeerrser e 2 A130C342H01
W36 MS 05A4 758 -Bracket (X) 2 A130C342H02
W37 MS 05A1 767 <Pulley: e 8 A140D804HO1
w38 M9 5002 020 Screw M5 x 6 16 S901N310P06
W39 MS 05A0 456 -Ball bearing 16 6200ZZNR
w40 MS 05A1 390 ~Shafte 1 A130C345H02
w41 MS 05A0 454 Shgft o 4 A140D803HO1
w42 M9 0510 065 MABCHRI AW C-type stop ring 8 S922N0O10P10
W43  MS 05A5 758 73 4 vt Bracket (Y) 2 A130C343H01
W44  MS 05A6 758 " Bracket (Y) 2 A130C343H02
w45 M9 6003 021 RBRMFENL -Bolt M6 x 20 34 S903N211P20
W46 MS .05A0 390 % L] L 1] ~Shaft:eee 1 A130C345H01
w47  MS 05A3 523 LI 9NN --Cog belt - 2 T15-60-170
W48 MS 05A2 523 " COg belt ................................................................ 2 T5_60_145
w49  MS 05A2 601 :1d 1% iR Bracket (Ringe) rorerrerrmrrmertsscsien 2 A130C362H01
W50 MS 05A3 601 i} 1% iR ---Bracket (SWX) - 1 A140D809HO1
w51 MS 0O5A1 688 /< 4 T e o Pipe e 2 A140D810H02
W52  MS 05A4 601 5] 1+ L --Bracket (SWY) - 1 A140D811HO1
W53 MS 05A0 688 . 1 b o Pipg e 2 A140D810HO1
w54 M9 6002 021 KBARMSFENLEF M6X64 -Bolt M6 x 64-- 2 S903N211P64
W55 MS O5A0 476 % £ = B e GUPPOFL -+ oo e 6 W488951HO1
w566 M9 0332 037 SW-PWAFTPF AL M3IX G wreermermmrseenes Screw M3 x 16 e 6 S902N012P16
w57 M9 1002 096 PLK-10-FSW X P #f --PC Board (X) -+ 1 TE703P195G10
W58 M9 5002 096  PLK-10-FSWY P AR --PC Board (Y) -+ 1 TE703P196G10
w69 M9 7111 099 EHRBHRBEIL e --Cable assembly - 1 E731D262G30
W60 MS 05A2 767 7' —_ U e e e e e Pu“ey ............................................................. q A140D804H02
—15— PLK-2520A
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1] SR T (P)

WORK HOLDER MECHANISM

Fig. & - F o - ERMmK ®#a-—-F
No. Parts No. B & % Description Amt. Req. Ref. No.
P11 MS O05A0 257 Lower clamp frame (1) roeeeeermms, 1 A120B106G30
P 2 M9 0552 050 Washer 5:--reoreveeeneree 9 S913N060P0O5S
P 3 M9 0504 037 Screw M5 x 10--w0eeeeee a SO00N210P08
P4 MS O05A0 254 -Upper clamp frame (1)~ 1 A1208104G30
P 5 MS 0581 456 -Shaft support plate--- 2 A140D822H0O1
P 6 Mg 5m3 021 ;‘: g R 1:’ ;ﬁ y 7 |s Msx ‘2 .......................... BOI‘ Ms X “2 ......................................................... 8 5903N210P12
P 7 M9 0501 053 X H A F 5 e SPriNg WasSher 5« -ttt 8 S913N210POS
P8 M9 0550 050 N & & 5- -Small washer 5 - 8 S913NO10P0O5
P9 M9 1005 050 I & o ‘Washer:owe 2 W501041HO4
P10 MS 05A1 530 B 1% w - -Shaft-----o 2 A140D823H01
P11 MS O5A0 308 oL OE fF R e -Clamp frame::-- 1 A110A077HO1
P12 M9 5016 021 RBRFEX 2D ‘Screw M5 x 10 2 S901N310P10
P“ 3 M9 0803 060 t’ v Pln ¢12 x 21 ......................................................... 2 A1400819H01
P14 M9 5015 021 RARMGFHEL b BOIt MB X 20+ rerererrernsermsiemrcnnic e 2 S903N210P20
P15 M9 1373 045 ka Y 3 : 3 S910NO10POS
P16 M9 5001 025 [ S S . 1 S903N535P40
P17 MS 05A3 454 A TEBHE 1 A130C351HO1
P18 MF 70A0 352 bz > - 2 W476422H01
P19 M9 1602 001 koA x> La(40) x4 - - - 4 W500036H01
P20 M9 8003 050 = P @ L 3¢ | SRR TR Washer 25 x 15 x Jteeersresrescmmisiinnenenne 1 A141D029GO1
P21 M9 8004 050 -3 & O25XIEXI At s Washer 25 x 15 x 3.1t creemrecrmrnenn 1 A1410029G02
P22 MS 0O5A0 950 S 3 L L X = i L@V rereereerenieraeenans . 1 A140D821HO1
P23 M9 1802 006 % F U %(28) - Screw 9/32(28) -+ 1 B503851HO1
P24 M9 1801 001 ik ®» o L %(28)%6 - -Screw 9/32(28) x 6 1 B8509058H01
P25 MV 30A0 454 W e cShafteceeeeees 2 E702D610HO1
P26 M9 0511 065 E B b X & e -E-type stop ring - 4 S922N210P60
P27 MS 05AS5 601 ™ 14 Mg =) Bracket (Cylinder) -« 1 A140D818HO1
P28 MS 05A2 603 THIERMSE 1 A120B100H01
P29 MS 05A0 750 7 v ¥ o a - 2 A140D816H01
P30 MS 05A4 454 e >3 " 1 A140D817HO1
P31 M9 0811 050 24 & 5 S913N040P08
P32 M9 0108 053 ¥ h E £ 5 S913N210PO8
P33 M9 2008 045 + "y 3 1 S910NO10PO8
P34 M9 8001 033 [ 1 A140D805HO1
P35 M9 8001 015 B E 1 A140D806HO1
P36 M9 8010021 RABRMFLEL L 4 S903N212P25

XY TABLE MECHANISM (II) (W)

70
7
72
73
74

05B0 456
1010 022
2001 050
0109 053
5020 045
8002 022
8003 022
2008 045
0801 050
0108 053
6002 020
05B0 975
0581 975
0580 603
05A0 628
0333 037
05A0 366
6001 021
0532 065
05A1 602
05A2 602
05A0 778
5001 021
05A1 339
05A2 339
05A0 975
05A1 975
05A1 628
0545 065
05A0 603
05A1 603
8003 021
0801 050
05A1 352
6004 020
0873045

PR

b

n b

N
-

ot %y

LMK - 1

SW-PW{P#~%+> M3x8.

A $=R00 5
RARTE A X2
WACRI AW
N b R &
~ub bR R
~ )V b # T
KARMGHEL P

e~ 4 W
PR ST
=} v F
] B F
L ME - 1
BRBACHILEAR
X Y ® B A&
X Y @7 B &
RARMGHEL P
gy & &
h b4 -
RE Rk A 2
* 24 k

M8x100(£% L)

M8x120( #

Rod support -+

~Bolt M10 x 50 -

Y e

Bolt M8 x 100

Grease nipple -

--C-type stop ring -

--Belt clamper
‘Bolt M5 x 16--

o

-Rod (L)

--Small Washer 8 -

Boit M8 x 120 -

Spring Washer 8
Screw M6 x 12

Screw M6x8

Belt support -+
Belt support -

Detector plate (X)
Detector plate (Y)

Rod (L)

Bolt M8 x 55-----

Slide ball bearing---
--C-type stop ring -
-X-Y Movable bracket (lower) --
X-Y Movable bracket (upper) -« veeeserereees

-
[+ I 0 -3

POWHBA L2 DD ANNOCROOPROENNOLERLANNRAE

A1208119HO01
S903N013P50
S913NO60P20
S913N210P20
S910NO10P20

S910NO10PO8
S913N060PO8
S913N21QP0O8
S901N311P12
A130C347HO1
A130C347H02
A130C348HO01
LM-20-U
S902N032P08
S930N411PO1
S901N311P08
S922N010P32
A130C350H01
A130C350H02
A140D807HO1
S903N210P16
A130C360HO01
A130C361HO1
A130C346H01
A130C346H02
LM-30-U
S$922N010P45
A130C349H01
A120B09SHO1
S903N212P55
S913N010PO8
A141D253HO01
S901N310P08
A142D574G04
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F—7AEERER(T)
TABLE MECHANISM

Fig. - M R o . FHE® ®#Ma -~ F
Ne RN £ & % Description Amt. Req. Ref. No.
T1 MS O05EO0 374 L. T ) -Frame AsSembly -« rrrsrrerer 1 A120B091GO1
T2 M9 1012 053 AT - 3 --Spring washer 12 7 S913N210P12
T3 MS 05EO0 972 ¥ + 2 --Caster M12 «-- 7

T4 M9 2212 031 7 4 kN Eye bolt M12:cererereenes 4 S904N310P12
T56 MS 05A0 595 x AR e Table top (Middle) -+ 1 A120B093HO1
T6 M9 8004 022 B4 & ot --Bolt M8 x 70---- 9 M904Z514H03
T7 M9 0108 053 NoFx EOF ---Spring washer-- 13 S913N210P08
T8 M9 0811 050 3 WASHEE Berrerrrmesrsnrmnsisns e 13 S$913N040POB
T9 M9 2008 045 + P 3 NUt MIB --osveeererisrem st 13 S910NO10P0O8
T10 MS O5A0 419 B & I &4 ---Cushion rubber -+ 6 A140D790HO01
T11 MG 4081 419 B | I 4 Cushion rubber (small) -+ 2 W481655H01
T12 MG 4080 419 B5 & 3 & Cushion rubber (large)----+-- 2 w481654H01
T13 MS 05A0 131 ] 2 - Qil reservoir- -+ 1 A130C334G01
T14 §7 —-Nail N25§ «-eeer 4 S$817001H02
T15 MS 05A1 595 x iR ---‘Table top (Light) - 1 A130C332H01
T16 MS 05A0 416 Ed+d7 v a -E-protective bushing -+ rrrmeeemrrieeneiinen 1 S$935Z040H13
T17 MS 05A2 595 X 1R -Table top (Left)---- 1 A130C333H01
T18 MS 05A1 476 2 R = # Spager s 4 A140D791HO1
T19 MS 05A6 601 B 1+ 1 Bracket (XY cover) - 2 A140D792HO1
T20 M9 0406 041 b WD N S ~-Screw 4.1 x 25+ 6 S908N156P25
21 M9 4001 023 #® xr At - Thumb bolt M4 x 8- 2 S903N534P08
T22 MS 05A0 429 X M X I e GUPPOFE e 2 A140D794H01
T23 M9 5003 021 RARFHELE e BOIE MG X 120eemeeeresesimmrmnr s 4 S903N210P12
T24 M9 0501 053 S EOE --:Spring washer 5 6 S$913N210P05
T25 M9 0550 050 & & Washer §eero-ereveesrmaenene 6 $913N040P05
T26 MS 05A7 601 -4 14 R Bracket «-eveererrreneneeenin 1 A130C337HO1
T27 M9 0502 037 SW-PW{tPF~% MEXI10- Screw M5 x 8- 4 S902N035P10
728 MS 05AQ0 957 v - o e SRai] e - 2 A140D795H01
T29 M9 0333 037 SW-PW{tPF~+2 M3X8 SGEreW MB X B rorrrrerrrenene 10 S902N032P08
T30 MS OSEO 7“9 g' m L .............. 'Drawer ................................................................ 1 A‘l 30C338H01
T34 MS 05A0 850 T — 5 5 4 e -Motor base plate - 1 A130C336H01
T35 M9 8002 021 FRBRATFEI b MBXEEeerrrerermmrenenes Bolt M8 x 66-+-+++ree- 4 S903N212P66
T36 MS 05A0 777 v o~ 1

T37 MS 05A3 339 h s% 1 A120B097G01
T38 MS 05A1 750 ARE7 v 1 $9352013H01
T39 MS 05TO 339 h s 1 A120B110G01
T40 MS 05T4 339 h A 1 A130C341HO1
T41 MS 05T1 339 h s 1 A120B098G01
T42 MS 05T5 339 N s 1 A130C339H01
T43 MS 0576 339 N /5 1 A130C340H01
T44 MS 05T2 339 el s% 1 A120B096GO01
T45 MS 05T3 339 h s 1 A1208B095G01
T46 MS 05A0 560 ® 2 A140D876P01
T47 M9 0852 011 P 3 m * 12 S902N822P08
T48 M9 0313 050 /& 12 S$913N040P0O3
T49 MS 0302 053 AT T -3 12 S913N210P0O3
T50 M9 0873 045 + v 12 S910NO10PO3
751 M9 0502 037 SW-PWfIP+~*k MEXIQ - 47 S902N035P10
T52 MS O5EQ 339 h /5 (XYF=7Fn)- 1 A120B094GO1
T55 MV 30A0 131 ] BB e 1 £702D598H01
T56 MF 20A0 130 | [ P 1 W319422H01
T57 MS 05E‘| 337 7 4 Jb & e 1 A_zo
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% 1 # (C)
CONTROL MECHANISM (1) (C)

Fig. g 8- F a . ERRE " Ha - F
No. Parts No. L = * Description Amt. Req. Ref. No.
Cc40 MS O5A0 742 > 2 Cover 1 E703C464H01
ca1 M9 7501 096 Y MR PPB - PC Board (PPB) - 1 E702B084G10
Cc42 MS O5EO 513 ZATE= NN ' S 7 SRR ~-Case 1 E702B404G30
Cca3 M9 0304 037 SW-PW{IPFH~%x2 M3IXI12 - SW-PW Screw M3 x 12- 6 S902N032P12
ca4 MS 0312 050 e = FJ Washer 1 S913N040P02
045 MS OSAO 180 * ﬁ\ [1 ........................................ Thread guide ........................................................ 1 E7020651 HO‘I
C46 M9 0303 037 SW-PW{$PF+~+2 M3XI0 - ----Screw with SW & PW M3 x 10 - 1 SS02N032P10
ca7 M9 0302 037 SW-PWIPFARAZ MIXB oovvrirvvnniiiiininns Screw with SW & PW M3 X 8 «ooeveernininininnn 3 E702B084G 10
15 &) # % (C)
CONTROL MECHANISM (II) (C)
cC1 M9 0610098 ® 5 35 v 7 Pilot J@M oo 1 PA-3-SG-T1
Cc2 M9 1002 090 2 4 v F i 1 OR-2-GG-1A
Cc3 M9 1003 090 X A4 v F 1 OR-2-GR-18
C 4 M9 0410 037 P+ N & 8 S902N034P08
C5 MS 05A0 844 £ & & W 1 E7028973H01
ce6 M9 7120 099 EME8dEx Cable assembly -«rrereemmen e 1 E702D260G31
c7 M9 6008 096 7Y PRI PC Bo@rd ---e-ererereeeersmeesinsnn e 1 TE703P188G10
cs8 MS 05A0 573 b 4 H ‘Knob «-eveeeeenes - 3 S937N521P17
co9 M9 7051095 gEMREMIT -Cable assembly - 1 E703D265G32
c10 MS 05A1800 #i | ‘Panet assembly -~ 1 E703B421G02
C‘| 1 Ms 05AO 742 v 9 ...................... ‘COVef ...................... 1 E70303mH°1
c12 M9 1005 035 MEYZ X2 MAX0.7X8 - Screw M4 x0.7x 8 2 S9012610H11
Cc13 MS O5EQ 339 B OB AR 3L e OV e++eremrrrrersrmrreessirtst ittt bbb 1 E731B440G01
c14 M9 1003 035 MY Y233 MIX0.5XE o Screw M3 X 0.5 X Berevrerirrseiimiiiiniiii, 2 S801Z2610HO1
C15 MS 05A‘| 742 7 9 ...................... cCOVEE + reerressirersrnrares ‘| E7310300H01
Ci6 M9 1005 090 VYR g P RL g F o Magnet switch - 1
c17 M9 4001 093 AV R M B e AVR assembly - 1 E703D043G02
c18 M9 4006 099 ta—-XFkN¥y : 2 S460N025P64
Cc19 M9 1001 091 E a2 - X 2 S460N0O11P36
C20 M9 5001 093 | S 4 1
c21 M9 100t 094 % b7 8 1
c22 M9 3001 096 PAURE ¥ A 1 TE730P186G10
c23 M9 1007 096 RRAE=FF S48 1
c24 M9 0811 050 E & & 4 S$913N040P08
C25 M9 0108 053 N E & 4 S913N210PO8
Cc26 M9 8001 021 RARMSEL G 4 S903N212P16
c27 M9 5002 093 P30 Z 1
c28 M9 8001 093 7 7 P 1
c29 M9 7050095 EMERAIT 1 E703D266G31
C30 MA 01A0005 PAUR R ¥ B : 1 TE732P085G10
c31 MS O5E1 499 1 Fi: by QTR T R R AR R Box assembly -+ - 1 E731A405G02
C32 M9 0011030 FHA XA vyF WD 1011 SWILEh WD TOT Torerveremreeecnieomeie e 1 S420N592P03
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CONTROL MECHANISM (111) (C)

S sl |
- 3 N
P A

e e .
l P

! il

7 —RE(N)
AIR MECHANISM (N)

1 i
| |
_ /»/ —~. -~ . L //@

—22-— PLK-2520A




6] FAHECH(C)
CONTROL MECHANISM (I1]) (C)

Fig. B &3 - F FERE® ®#M - F

- . .
No. Parts No. &B - * Description Amt. Req. Ref. No.
C50 M9 7116 099 BB MEI Cable assembly 1 E731D250G30
C51 M9 7111 099 BERBHEI Cable assembly 1 E731D262G30
C52 MS 7113099 H M T R A 1T --Cable assembly - 1 E731D254G31
C53 M9 7114 099 BEMRKET --Cable assembly - 1 E731D254G30
C54 M9 7112 099 EMEARMEI ---Cable assembly - 1 E731D260G30
C55 MO 7121099 HEMR ML --Cable assembly -~ 1 E703D252G31
C56 M9 7117099 ¥ MR &M I Cable assembly - 1 BV44653G30
Cc37 MS 71156099 HME K A I Cable assembly 1 E731D253G30
CSB Mg 1m1 090 7 b4 r x 4 o -f' Foot sw“ch ........................................................... 1 SFU_1_2
C59 MO 7047095 HMWMA I (200V) Cableassembly(200V)- - 1 BV44655G30
M9 7048095 HEM BB M I (220V) o Cableassembly(220V)--wooeeee 1 BV44655G31
M9 7049095 H #% W 4 MR I (380V —415V) e Cableassembly(380V—415V)-...... 1 BV44655G32
C60 M9 5002093 b+ 5 > R (200V—220V/100V)- Transformer(200V-220V/100V)-- a1 BKO-3023HO1
M9 5004093 + 5 > A (380V —415V/100V) - Transformer(380V—415V/ 100V e 1 BKO-3023HO3
M9 5006 093 FoS 2 R (200V/100V) eererereees Transformer(240V/100V) - rrreraann: 1 BKO-3023H04

IT7—M%R(N)
AIR MECHANISM (N)

N 1 MS O5&0 434 T 7Yy Air cylinder - 1 DA-20 x 25
N 2 MS 0O5E2 571 -Quick joi 2 TS4-01

N 3 M9 2008 045 2 S910NO10P0OB
N 4 MS 05A2 731 6 ASI 70-04

N 5 MS O5E1 434 1 DA-20 x 25Y
N 6 - (2) RBF

N 7 MS O5EO 571 DAZNS—HILTIVHRETE [ et oo 2 UEF

N 8 K= TR FE ) e (8) BF5

N9 M9 10020903 =® &® Foen - 3 050-4€-21-70-DC24V
N10 MS 05A9 601 -4 1% | (T7—22vb) 1 A130C352H01
N11 M9 5003 021 RNRABRMSENLEF MEX12 4 S903N210P12
N12 M9 0501 053 AT S S 4 S913N210P0O5
N13 M9 8008 050 123 & 5~ - 4 $913N040P0O5
N14 MS 0O5E2 337 TAWFLFAL—F oo 1 FR150-02
N15 M9 1373 045 + v b B e N § e 2 S910NO10PO5S
N16 MS 05A0571 Nk - 1 TL6-02

N17 MS 05A1 731 F o2 = T el Tybg e 1 ASI 70-80
N18 MSO5A1 871 U AT fitung.. ................................................ 1 UYG

N19 MS 22P0571 u AT FIEEING e oo 1 UYD6-4

N20 MS 0O5E2 434 x .- Aircylinder--- -1 MDA16 x5
N21 MS 07A1571 2 Air fitting--++ -2 UEF60

N22 MS 10A0571 T AQP FILING: oo 2 TL6-M5

N23 MS 05A2571 [ AT FIENG: e 2 BHF

N24  MS 05A3571 T - Air fitting- - 5 TS6-M5

N25 MS O5A0567 F TUD@: << ceveemmee e e e e e e e 7 U6-B

—23— PLK-2520A




BB -A T 35—V (F)
ACCESSORIES ITS OPTION PARTS (F)
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RS -F T3 /8—Y (F)
ACCESSORIES ITS OPTION PARTS (F)

Fig. g & a— F

EAEE R M I - F

No. Parts No. B A & Description Amt.Req.  Ref. No.
F1 MV 30E0 718 PROMB A YR — X oererrinineeiinnnnrenciasinenines 1 E7300001G10
F 2 M3 1001 091 E a2 = X 10A e 2 S460N0O11P36
F 3 MS 05A0 608 TZRAFFA8= = 1o 1
F 4 M9 0301 037 SW-PW{IPF+~% MIX6 - 40 S902N032P06
F 5 Mg 0302 037 7 M3)(8 ......................... Screw M3 b3 8 ...................................................... 60 3902N032P08
F 6 MS 05A1 976 AAEL P FELE B SoCKet WIENCH B ++vvrerrereserrerrsmsreeieines 1 S689NS02P0O7
F 7 MS 05A0 976 " 5. --Socket wrench 5 - 1 S689N902P06
F 8 MS 01A1 976 ” g ~-Socket wrench 4 - 1 S689INS02PO5
F9 MS 01AQ0 976 " 3 ---Socket wrench 3 .- 1 S689NS02P0O4
F10  MS 05A2254 E o® T &/ (1) --Upper clamp frame (1) 3 A120B104G40
F11 MS 05A3254 " (2) - ---Upper clamp frame (2)- 3 A120B105G02
F12 MV 30A0 602 B o4 & R (D Holding plate ---ssocoreereerervrmmin e 10 E702C595H02
F13 MV 30A1 602 " (2) ererereerees Holding plate «-««toresmerremrrreserseenrereesens 8 E702D596H02
F14 MV 30A2 601 B 1% o Holding plate ---------- 20 E7020597H01
F15 MS 05A0 257 T 8 T B (1D Lower clamp frame (1) 2 A120B106G30
F16  MS 05A1 257 " (2) o Lower clamp frame (2) 1 A1208107G01
F17  MS 05A0 762 " () --Lower clamp frame e 2 A120B108GO1
F18 MV 35A0 762 f @ T MR 260%X225X2t - ---Foamed polyethylene plate 260 x 225 x 2t 10 E702C397H01
F19 MV 35A1 762 " 260X 160X 2t «oovvreeriuniannns Foamed polyethylene plate 260 x 160 x 2t 4 E702C397H02
F20 MV 35A2 762 " 260X 225X 1t oovemrcnncnnne Foamed polyethylene plate 260 x 225 x 1t------- 3 E702C397H03
F21 MV 35A0 257 9 T #R (88)300%300X 1t -......-Presser plate 300 x 300 x 1t 4 £702B342H01
F22 MV 35A1 257 " n " X2t e Presser plate 300 x 300 x 2t 2 E702B342H02
(# 7 avs3i—- Option parts)
F23 Mv 35A0106 ¥ #® 2 A130C274HO1
F24 MS 06A1691 "oy F v 12 A141D812H02
F25 MS 06A0691 Ny F v 6 A141D812HO1
F26 MS 06A2691 AT 6 A141D812HO3
F27 MS 06A0567 F a - 7 1 A141D071HO1
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